
STATE OF CALIFORNIA 
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL COAST REGION 
 
  STAFF REPORT FOR THE REGULAR MEETING OF MAY 14, 2004 

Final Draft Prepared on April 6, 2004 
 

ITEM: 44 
 
SUBJECT: Renewal of National Pollutant Discharge Elimination System Permit/Waste 

Discharge Requirements for the City of El Paso de Robles; Templeton 
Community Services District; and the California Youth Authority, El Paso 
De Robles Boys School; San Luis Obispo County - Order No. R3-2004-0031, 
NPDES No. CA0047953. 

 
KEY INFORMATION  
 
Location:  3200 Sulphur Springs Road, El Paso de Robles, San Luis Obispo County 
Type of Waste:  Municipal wastewater 
Design Capacity:  4.9 mgd (dry weather, design, daily flow) 
Present Volume:  2.82 mgd (average daily flow) 
Treatment:  Secondary  (trickling filters), clarification, chlorine disinfection 
Disposal:  Discharge to a series of six ponds, which overflow to the adjacent to the Salinas River 
Reclamation:  None 
Existing Order:  Order No. 98-42, NPDES No. CA0047953 
 
SUMMARY 
 
The NPDES Permit for the City of El Paso de 
Robles (Discharger) expired on July 10, 2003.  
Proposed Waste Discharge Requirements Order No. 
R3-2004-0031 renews this permit.  The discharge 
retains essentially the same character and flowrate 
as that regulated by the existing Waste Discharge 
Requirements (Order No. 98-42). 
 
Changes to Order.  Significant changes to Waste 
Discharge Requirements and to the City’s 
Monitoring and Reporting Program, proposed by 
the Order include the following. 
 
o Additional discharge prohibitions have been 

included in the permit.  These permit provisions 
prohibit: the creation of a condition of 
pollution, contamination, or nuisance; adverse 
effects to beneficial uses of receiving waters 
caused by the discharge; and the discharge of 
radioactive substances. 

o Interim effluent limitations for copper, 
selenium, cyanide, bromoform, 
chlorodibromomethane, and 
dichlorobromomethane are included in the 

permit and become effective immediately upon 
adoption of Order No. R3-2004-0031.  

o A study of procedures for sampling and 
analysis of the California Toxics Rule (CTR) 
pollutants is required to eliminate possible 
sample contamination by bis (2-
ethylhexyl)phthalate.  If testing, following 
completion of the study, continues to show 
measurable concentrations of this pollutant, 
interim discharge limitations for bis(2-
ethylhexyl)phthalate will become effective. 

o For each pollutant with interim effluent 
limitations, Order No. R3-2004-0031 
establishes a compliance schedule that requires 
pollutant source identification, preparation and 
implementation of a Source Control Plan or a 
Pollutant Minimization Plan, and evaluation 
and implementation of operational measures 
and/or treatment upgrades to control the 
pollutant.  Final effluent limitations become 
effective at the end of each compliance 
schedule. 

o Levels of effluent toxicity are defined, which, if 
present, will trigger a requirement to retest and, 



Item No. 44 2 May 14, 2004 
 
 

in some circumstances, will trigger a 
requirement to perform a Toxicity Reduction 
Evaluation (TRE). 

o This Order requires that the Discharger 
implement the recommendations of its Salt 
Management Study, which was prepared for the 
City by Carrollo Engineers in February 2001.  
The City is required to conduct audits to 
identify large water softening operations and 
other potential sources of salt in wastewater 
influent; to characterize the salt contributions 
from different portions of the collection system; 
to require implementation of salt management 
plans by significant dischargers; to establish 
numeric; salt concentration goals for 
wastewater influent; and to reevaluate salt 
control strategies. 

o Although receiving water limitations are 
generally retained from the previous Permit, 
they are supplemented and modified to more 
closely reflect the applicable water quality 
objectives of The Water Quality Control Plan, 
Central Coastal Basin (the Basin Plan).  
Receiving water limitations now restrict the 
discharge from containing pollutants at 
concentrations in excess of the maximum 
contaminant levels for inorganic and organic 
chemicals specified in Title 22 of the California 
Code of Regulations and/or in excess of the 
applicable criteria for toxic pollutants 
established by the CTR at 40 CFR 131.38. 

o This Order changes sampling frequency for 
total dissolved solids, sodium, chloride, and 
sulfate from quarterly to monthly and requires 
analysis of effluent rather than influent samples 
for these parameters.   

o Influent monitoring for BOD5 and suspended 
solids is changed from one time every fifteen 
days to weekly and is now required to coincide 
with effluent monitoring for those parameters to 
allow routine calculation of removal 
efficiencies.   

o Acute and chronic toxicity monitoring of 
effluent samples is required by this Order; and 
quarterly monitoring is required for those toxic 
pollutants that have effluent limitations 
established by this Order. 

o The proposed Monitoring and Reporting 
Program includes detailed requirements for 
monitoring of the CTR and the Title 22 

pollutants.  Monitoring for these pollutants will 
be required one time during the lifetime of the 
Permit on effluent and receiving water samples 
in accordance with specific analytical 
procedures included in this Order.   

 
DISCUSSION 
 
This Discussion generally follows the format of 
the proposed Waste Discharge Requirements 
Order No. R3-2004-0031, first summarizing 
important findings of the Order, then addressing 
Discharge Prohibitions, Effluent Limitations, 
Effluent Toxicity Provisions, Receiving Water 
Limitations, and the General Provisions of the 
Order.  Changes in the City’s monitoring and 
reporting requirements are also addressed in this 
Discussion. 
 
FINDINGS 
 
Design and treatment capacity. The treatment 
process includes preliminary treatment with ferric 
chloride for odor control, screening, and aerated 
grit chambers; two primary clarifiers; secondary 
treatment with two plastic media and two rock 
media trickling filters; four secondary clarifiers; 
and chlorination.  The average dry weather design 
flow capacity of the WWTP is 4.9 million gallons 
per day (mgd), and the current average flow is 
approximately 2.8 mgd.  Primary and secondary 
sludges are anaerobically digested and dried on 
sludge drying beds before disposal at the City-
owned landfill.  Screenings are taken to a local 
landfill.    
 
Discharge type and disposal.  Chlorinated final 
effluent is conveyed through Outfall A to a series 
of six ponds adjacent to the Salinas River.  
Overflow from Pond No. 6 is typically discharged 
to the river through Outfall B.  During pond 
maintenance, discharge to the river can also occur 
from Pond No. 3 through Outfall C.  
 
Treatment Performance.  The WWTP produces a 
consistently high quality secondary effluent.  From 
2000 through 2002, effluent consistently met 
discharge limitations for BOD5 and suspended and 
settleable solids and was generally within the pH 
range of 6.5 to 8.3.  Removal efficiencies for 



Item No. 44 3 May 14, 2004 
 
 
BOD5 and suspended solids were very good - 
typically greater than 90 percent.  And, in this 
period, total coliform counts did not exceed permit 
limitations, although one very high count in 
September 2002 was attributed to laboratory error. 
Available acute toxicity testing data has 
consistently shown 100 percent survival of test 
species in samples of 100 percent effluent.  
 
Quarterly monitoring of wastewater influent and 
effluent from 2000 through 2002 indicates 
significant fluctuation in salt levels, however, the 
trend is towards more consistent concentrations in 
effluent.  Since the fourth quarter of 2000, TDS 
concentrations have ranged from 930 to 1,000 
mg/L and averaged 980 mg/L; sodium 
concentrations have ranged from 210 to 240 mg/L 
and averaged 220 mg/L; chloride concentrations 
have ranged from 260 to 340 mg/L and averaged 
300 mg/L; and sulfate concentrations have ranged 
from 120 to 180 mg/L and averaged 140 mg/L.  
There were no violations of concentration-based 
limitations for salts in 2002; however, effluent 
concentrations of salts continue to be close to their 
corresponding effluent limitations.    
 
Salt Management Study.  In February 2001, the 
Discharger completed a Salt Management Study to 
investigate alternatives to reduce salt loadings to 
the WWTP.  The Study included the following 
immediate recommendations.   
 
o Conduct audits of commercial and industrial 

dischargers to identify large water softening 
operations and other potential sources of salt 
contributions to wastewater.   

o Initiate wastewater monitoring to characterize 
the relative salt contributions from residential, 
industrial, and commercial sectors, and 
specifically from the Templeton collection 
system, the California Youth Authority, and 
from the potentially significant dischargers 
identified during audits. 

o Require development and implementation of 
Salt Management Plans by industrial and 
commercial facilities identified as potentially 
significant dischargers. 

o Establish numeric concentration goals for 
TDS, sodium, sulfate, and chloride in WWTP 
influent. 

o Reevaluate control strategies after influent 
concentration goals have been established and 
after monitoring has provided characterization 
of salt contributions from the various types of 
contributors and from specifically identified 
significant contributors.   

 
Recycled Water Study.  In February 2001, the 
Discharger completed a Recycled Water Study, 
which examined options and feasibility for 
wastewater reuse and alternatives to discharging to 
the Salinas River as the means for ultimate 
wastewater disposal.  The Study concluded that, in 
light of high projected costs for reuse and 
alternative disposal methods, the circumstances do 
not exist for the City of El Paso de Robles to move 
forward with a reuse project.  However, the City 
proposes to revisit those conclusions to again 
explore the feasibility of agricultural or urban 
landscape irrigation and percolation disposal in 
areas away from the river. 
 
Basin Plan. The Basin Plan was adopted by the 
Regional Board on November 17, 1989 and 
amended in 1994.  The Basin Plan describes the 
various beneficial uses of the waters of the Central 
Coast Region and the water quality objectives 
necessary to allow those uses; it describes the 
programs, projects, and other actions necessary to 
maintain or achieve the objectives and uses; it 
summarizes State Water Resources Control Board 
(State Water Board) and Regional Board plans and 
policies to protect water quality; and it describes 
statewide and regional, water quality surveillance 
and monitoring programs.   
 
Beneficial Uses.  Table 2-1 of the Basin Plan 
identifies the following present and potential 
beneficial uses for the Salinas River between the 
Nacimiento and the Santa Margarita reservoirs: 
municipal and domestic supply; agricultural 
supply; industrial process supply; ground water 
recharge; water contact recreation; non-contact 
water recreation; wildlife habitat; cold fresh water 
habitat; warm fresh water habitat; migration of 
aquatic organisms; spawning; reproduction; and/or 
early development; rare, threatened, or endangered 
species; and commercial and sport fishing. 
 



Item No. 44 4 May 14, 2004 
 
 
Water Quality Objectives and Criteria.  The 
National Toxics Rule (NTR) establishes water 
quality criteria for toxic pollutants applicable to 
the Discharger at 40 CFR Part 131.  Water quality 
criteria of the NTR have been supplemented by 
criteria of the CTR at 40 CFR 131.38.  And, the 
Basin Plan contains narrative and numeric water 
quality objectives, which are also applicable to the 
Discharger.  The Basin Plan’s narrative water 
quality objective for toxicity states, in part: 